
 SIPTM

Simplex Ideal Peerless Cutting Unit Rack

76620-01

76625-01

76640-01

76611-01

76635-01

View A

View B

View C

View D

View E

View F

76600.1 Rev 5  Apr 25, 2021

12404-06

73170-18

76197-01

12804-01

View A



 SIPTM

Simplex Ideal Peerless Cutting Unit Rack

Part Number Quantity Description
12005-01 8 each 5/16-18 Nut
12006-01 64 each 3/8 -16 Nut
12105-01 8 each 5/16 Lock Washer
12106-01 72 each 3/8 Lock Washer
12205-01 8 each 5/16 Washer
12206-01 24 each 3/8 Washer
12305-10 8 each 5/16-18 x 1 Hex Head Bolt
12306-20 16 each 3/8-16 x 2 Hex Head Bolt
12306-24 48 each 3/8-16 x 2-1/2 Hex Head Bolt
12404-06 18 each 1/4-20 x 3/4 Socket Head Bolt
12406-06 8 each 3/8-16 x 3/4 Socket Head Bolt
12804-01 18 each Hex Jam
13606-02 2 each Lock Nut
73170-18 16 each Tube Plug
76197-01 18 each Rubber Bumper
76520-04 2 each Caster
76520-05 2 each Wheel
76606-01 24 each Pad
76611-01 12 each Shelf
76620-01 2 each Leg
76625-01 2 each Cross Beam
76630-01 8 each Post
76635-01 4 each Column
76640-01 2 each Top Shelf
77921-01 2 each Shoulder Bolt

76606-01

12306-24

12106-01

12006-01

View B

76520-04

12305-10

12005-01

12205-01

12105-01

View C

12206-01

12406-06

76630-01

12106-01

12306-20

12106-01

12006-01

12206-01

View D

76520-05

77921-01

13606-02

View E

12106-01

12106-01

12006-01

12206-01

12406-06

12206-01

View F

12306-20

76630-01


	Page 1-Page 1
	Viewport-1
	Viewport-6
	Viewport-9
	Viewport-10

	Page 2-Page 1
	Viewport-8
	Viewport-2
	Viewport-3
	Viewport-4
	Viewport-5
	Viewport-7
	Viewport-11
	Viewport-12
	Viewport-13
	Viewport-14


